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Details of Beam ( Dimensions in mm)
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FAREEFLEFERF R FES (BRGIFITH)
Table—1 Test beam Specifications and test results
Type Kind Mode
of of \'As E fc fy g cp a/d Mcr Vi Vu of
Beam Fiber | (%) { (N/m )| (Mpa) | (Mpa) | (Mpa) (KN+*m) (Mpa) (Mpa) foilure
0 5.49 39.2 0 1.5 1.008C1) ¥ | 1.95}4.23 AC
0 0 5.49 39.2 0 3.5 1.119(1) 1.0111.72 SC
50 5.19 37.2 2.34 1.5 | 0.992€0.98) | 2.22 | 4.35 AC
A 50 5.18 37.2 2.34 3.5 | 1.351(1.21) | 1.03 | 1.50 SC.PT
0 6.66 36.4 0 1.5 1.764(1.75) | —— | 4.98 FT
h=100 0.75 0 6.66 36.4 0 3.5 1.929€1.72) | — | 1.75 FT
d= 75 50 7.55 40.8 1.82 1.5 2.205(2.19) | — | 4.70 FT
bw=100 50 7.55 40.8 1.82 3.5] 2.315(2.07) | —— | 2.04 £
p=1.69% X
0 11.07 43.2 0 1.5 1 2.315(2.29) | —— 16.08 £T
1.5 ] 11.07 43.2 0 3.51 2.251(2.01) | ~—— | 2.04 FT
50 9.70 42.9 1.30 1.5 2.315(2.29) | —— | 5.45 FT
50 9.70 42.9 1.30 3.5 2.701(2.41) | — | 2.18 FT
0.75 0 5.49 38.6 0 3.5 1.351(1.21) | — | 1.86 FT
50 5.39 37.5 2.09 3.51 1.736(1.55) | — | 1.56 FT
Y 0 7.74 42.2 0 1.5 1.709¢1.69) | — | 4.50 FT
1.5 0 7.74 42.2 0 3.5( 1.808(1.44) | — | 2.06 FT
50 .27 41.0 1.56 1.5 1.599(1.58) | — | 4.47 FT
50 6.27 41.0 1.56 3.5 1.544(1.40) | —— | 1.82 FT
£%
0 0 5.49 39.2 0 1.5 1.323(1) 2.74 | 5.88(3.14) AC
B 0 5.49 39.2 0 3.5 1.659(1) 1.53 | 1.94(0.41) SC
0 11.07 43.2 0 1.5 | 2.536(1.92) ) 5.09 | 8.49(3.40) AC
h=100 X 1.5 0 11.07 43.2 0 3.5 | 2.573(1.55) 1 2.39 | 3.26(0.90) | SC.FT
d= 75 50 9.70 42.9 1.48 1.5 | 2.646(2,00) ) 5.23 | 7.84(2.61) AC
bw;lgg% 50 9.70 42.9 1.48 3.5 | 2.701(1.63) | 2.39 | 3.27(0.88) FT
p=3.
Y 1.5 0 7.74 42.2 0 3.5] 2.354(1.42) | 2.21 | 3.12¢0.91) | SC.FT
50 6.27 41.0 1.67 3.5] 1.801(1.09) | 2.22|3.02(0.80) { SC.FT
0 0 5.49 39.2 0 1.5 4.631(1) 1.71 ] 8.39(1.68) sC
c 0 5.49 39.2 0 3.5 ] 5.076(1) 1.26 | 1.26(0.00) 0T
0 11.07 43.2 0 1.5 12.348(2.67) | 2.93 | 4.57(1.64) SC.FT
h=200 X 1.5 0 11.07 43.2 0 3.5110.805(2.13) | 1.51 | 1.70€0.19) FT
d=175 50 9.70 42.9 1.15 1.5 12.348(2.67) | 3.02 | 4.56(1.54) | SC.FT
h\14=[llgg 50 9.70 42.9 1.15 3.5 ¢ 11.705(2.31) | 1.5 { 1.66(0.07) SC.FT
p=1.
Y 1.5 0 7.1 42.2 0 3.514 7.203(1.42) | 1.40 | 1.73(0.33) FT
50 6.27 41.0 1.46 3.5( 6.603(1.30) | 1.51 | 1.51(0.00) BT
Kind of Fiber , X ! ¢ 0.7 X60mm, Y 0.5 X0.5 X30mm
Vs DUnit volume of Fiber E ! Unit weight of Expansive Admix. f ¢ { Flexural Strength
f v ! Compressive Strength acp i Chemical prestress a / d : Moment-shear ratio
Mc r @ tMoment at first Flex crack V i : Shear strength at first shear crack
V u ! Shear strength at failure
Mode of Faiilure
D T : Diagonal tension F T ! Flexural tension
S C ! Shear compression A C ! Arch compression
% The momenta! ratio of the conventional reinforced concrete to other kinds of reinforced concrete
at the first crack.
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